
   

 

 

 

 

  

  

 

SFD Promotion Initiative 
 
 
 

 
Kisumu 
Kenya 

 
 
 

Final Report 
 
 
 
 

This SFD Report was created through desk based 
research by WEDC as part of the SFD Promotion 

Initiative. 
 

Date of production: 24/11/2015 
Last update: 22/08/2016 

 
 



   

 

 

 

 

  

  

 

 
 
 
  

SFD Report Kisumu, 2016 
Produced by:  
Claire Furlong  
©Copyright 
All SFD Promotion Initiative materials are freely available following the open-source concept for capacity development 
and non-profit use, so long as proper acknowledgement of the source is made when used. Users should always give 
credit in citations to the original author, source and copyright holder. 
[...]
management cycle (Figure 3).  Objectives are set through policies and plans, which are then 
translated into strategies for which budgets are set. Indicators are then developed to monitor 
progress, data are collated via information systems, and reports are then published.  



Last Update:   22/08/2016  11   

 

 

 

 

  

 

 

Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

 

Full Report 
 

 

 
MTEFs = medium term expenditure frameworks 

 

Figure 3: Monitoring and evaluation cycle in the Kenyan water sector (WSP, 2011) 

 
As discussed in Section  2.3 WASREB currently monitors and evaluates the performance of 
the WSBs and WSPs through gathering, collating and disseminating data in their annual 
Impact Report. The Water Regulation Information System (WARIS) is the data collection tool 
that is used by WSPs (WASREB, 2014). Table 3 shows a description of the data collected 
by WASREB that relates to sanitation. Most of the reporting criteria listed in the guidelines 
relate to water, rather than sanitation, as water is seen as the main business of the WSPs 
(WASREB, 2007). There are only five parameters which directly relate to sanitation (shown 
in bold text in Table 2). In the most recent Impact Report, offsite sanitation (sewerage) 
coverage is the only sanitation parameter that is specified. There is no obligation for WSPs 
to report on effluent quality for WARIS, although effluent quality data are reported to 
WASREB on a monthly and annual basis under the Environmental Management and Co-
ordination (Water Quality) Regulations 2006.  One of the major challenges with monitoring is 
caused by the differing quality of data submitted at various levels (WSP, 2011). Currently 
KIWASCO is considered to be non-compliant as it does not conform to WASREB’s 
governance standards (WASREB, 2014). As mentioned in Section 2.3, the pending National 
Water Bill states that the county governments will set-up, own and regulate the WSPs.  This 
means that future effluent quality standards will not be set independently. 



Last Update:   22/08/2016  12   

 

 

 

 

  

 

 

 
Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

  

Full Report 
   

 
 

Table 2: Information required for the Water Regulation Information System (WARIS) 
which relate to sanitation (WASREB, 2007) 

Category Parameter 

General Information  • The number of board meetings during the reporting period 
• Objectives and achievements of the business and investment 

planning  
• Overview of service area including coverage 

Financial Management  Legal obligation to provide financial statements which include: 

• Revenue 
• Expenditure 
• Balance sheet 
• Profit or Loss 
• Cash flow and debt management  
• Investments and Financial sources 

Commercial 
management  

• Customer services and complaints 
• Sewerage and sanitation (domestic, tanks and latrines) 
• Billing and customer categories  
• Connection and reconnection details  
• Collection efficiency  
• Sewer tariffs 

Technical information  • Sewage treatment capacity 
• Volume of sewage treated  
• Sewerage network length  

Personnel information  • Staff composition 
• Number of staff per 1000 connections 
• Type of employment contract 
• Staff qualifications  
• Training measures 
• Accidents  

  
Although industrial effluent is not specifically included in this analysis, trade effluent 
discharged into the sewers systems requires a Sewer Use Ordinance (SUO) permit from the 
WSPs (under the Water Act 2002).  This permit details the nature, composition and quantity 
of the waste discharged. Under this Act it is the industrialists’ responsibility to implement a 
programme of self-monitoring guided by the SUO permit (WASREB, 2008). The industrialists 
must produce monthly and annual reports which are submitted to the WSPs and WSBs 
(WASREB, 2008).  This means that industrial or trade waste entering the sewers and 
sewage treatment plant can be disaggregated from household sewage. 
 
Within the sewage treatment plant (STP) samples are taken at several points: influent, 
effluent from the different treatment stages, and the final effluent (WASREB, 2008).  Each 
WSP must analyse the results of its influent and effluent samples to ensure compliance with 
the Kenyan Standards. WSPs must submit monthly and annual reports for each treatment 
works to the WSB and WASREB, and highlight any problems and corrective action taken 
(WASREB, 2008). WASREB are meant to publish the results annually in their Impact Report. 
This does not occur, and effluent quality is not included in the WARIS (Table 2).   

 



Last Update:   22/08/2016  13   

 

 

 

 

  

 

 

Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

 

Full Report 
 

 The standards for effluent discharged to the environment, and what parameters are 
monitored, are set in the Environmental Management and Co-ordination (Water Quality) 
Regulations 2006.  A total of 49 parameters are listed in these regulations. Hotels, 
restaurants and lodges have to monitor 11 of these parameters, domestic sewage treatment 
systems have to monitor 12, and combined STPs have to monitor 42 (WASREB, 2008). In 
the latest Impact Report no data were published on the compliance of the WSPs to these 
regulations. In this report it was noted that most WSPs did have the necessary laboratory 
resources to monitor drinking water quality (WASREB, 2014). In the absence of effluent 
quality data and the lack of laboratory resources, it is assumed that the effluent quality 
monitoring is not implemented at most STPs.  
 
There is currently no systematic monitoring of the number or quality of household onsite 
sanitation systems in the urban sector (WSP, 2011). Monitoring and reporting on urban 
underserved areas remains poor (WSP, 2011), although it is improving. There is a clear lack 
of mandate on onsite sanitation, and WASREB currently relies on data from external 
sources such as the Department of Public Health, although data on LIAs are now available 
via Maji Data.  
 
Motorised empting and transport services (i.e. exhausters) are licensed through WSPs, 
County Government and NEMA. WSPs monitor the discharges of faecal sludge at the 
sewage or sludge treatment plant (Section 3.5.2). This is due to the removal of sludge being 
governed by multiple acts (Water Act, Local Government Act and then Environmental 
Management Coordination Act) (Okotto, 2014). Presently manual pit emptying is illegal 
under Kenyan law, due to their legal status manual emptiers are not licensed or monitored 
(Section 3.5.1).  

3 Service outcomes 
There is a diverse technology landscape in Kisumu City which includes two STPs (Section 
3.1) and a number of onsite technologies (Section 3.2). 

 Offsite systems  3.1

The sewers in Kisumu cover 10% of the land area of the city (World Bank, 2013) and serve 
20% of the population (WASREB, 2014). The principal components of the sewerage 
networks in Kisumu are gravity sewers, inverted siphons and pumping stations (Letema, 
2012). The sewers were designed as a separate sewerage system, as all storm water is 
diverted away from the sewers (Letema, 2012).  Large sections of the sewerage network 
pass through areas where the water table is high and the ground is saturated throughout the 
year, meaning infiltration is common  (Letema, 2012). The ground levels in the low lying 
areas of Manyatta and Nyalenda are lower than the sewer network, therefore cannot be 
connected (Maoulidi, 2010). The sewers are considered to be combined sewers for the 



Last Update:   22/08/2016  14   

 

 

 

 

  

 

 

Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

 

Full Report 
 

 purposes of the SFD, with 80% of the sewerage being delivered to the sewage treatment 
plants.  
 
There are two sewage treatment plants (STPs) in the city. Kisat STP serves the central 
district and the north-western part of the city; and Nyalenda STP serves part of the central 
business district and the east of the city (Letema, 2012; World Bank, 2013).  Currently the 
west of the city is unsewered, although there are plans to sewer this area and build another 
STP (World Bank 2013). 
 
Kisat STP is a conventional tricking filter plant, and was originally built in 1958 (Maoulidi, 
2010).  It consists of initial screening, six primary settlement tanks (clarifiers), six trickling 
filters, four sludge digesters, six secondary sedimentation tanks (clarifiers), and 38 sludge 
drying beds, (Letema, 2012; World Bank 2013). Effluent is discharged into the Kisat River 
and then to Lake Victoria (World Bank, 2013). Kisat STP was rehabilitated in 2014 
(LVSWSB, 2014) and now has a treatment capacity of 8,900 m3 per day (Obunde, 2015a).  
In 2015 Kisat was receiving approximately 5,600 m3 per day (KIWASCO, 2015), so it is 
operating within its design capacity.  

 

Nyalenda STP is a pond system which includes screens and grit chambers, with the flow 
then being divided into three parallel systems, each consisting of a series of an anaerobic 
lagoon, a facultative lagoon, and an aerobic (maturation) lagoon, as shown in Figure 4. 
Nyalenda STP was recently rehabilitated (LVSWSB, 2014) and has a treatment capacity of 
11,000 m3 per day (Obunde, 2015b).  Currently Nyalenda is receiving approximately 6,000 
m3 per day (KIWASCO, 2015), so it is operating within its design capacity. It also receives 
faecal sludge from motorised emptiers (Jura, 2015; Letema, 2012; Obunde, 2015a). The 
plant receives between 20 and 50 motorised emptying trucks per day, although the number 
is not monitored (Obunde, 2015a). It is estimated that, in total, the trucks discharge between 
160 and 400 m3 of faecal sludge per day (Obunde, 2015a). 
 
The total effluent received and treated at the two sewage treatment plants is 11,600 m3 per 
day (KIWASCO, 2015).  In 2010 the volumes treated at both plants was 11,000 m3 per day 
Letema, 2012; World Bank 2013).  Over this time period (from 2010 to 2015) the percentage 
of the population connected to the sewer system increased from 10% to 20% (KNBS, 2009; 
WARSEB, 2014), and the population of Kisumu increased from 259,258 to 419,072 (Kisumu 
Country, 2013). Therefore in 2010 420 litres of sewage per person per day reached the 
STPs, whereas in 2015 140 litres of sewage per person per day reached the STPs. The 
volume per person in 2010 is very high, as is the volume in  2015. The high volumes could 
be due to a number of factors such as infiltration of water into the sewers, discharge of large 
volumes of faecal sludge or industrial effluent into the sewers, or unaccounted for 
connections. As the strength of the influent at both STPs is currently  medium to strong in 
terms of organic load (COD >500 mg/l BOD>220 mg/l (Metcalf & Eddy,2003))  this would 
suggest that the high volumes are not due to infiltration, as the organic load would be diluted. 



Last Update:   22/08/2016  15   

 

 

 

 

  

 

 

Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

 

Full Report 
 

 There are four industries connected to the STPs (KIWASCO, 2015).  One of the industries 
has a high organic load (COD values within the range 840 to 4,960 mg/l (KIWASCO, 2015)), 
it is likely that the industrial discharges are increasing the volume and organic strength of the 
wastewater treated at the STPs. 
 

 
Figure 4: Nyalenda STP pre- rehabilitation (World Bank, 2013) 

 
Ten months of effluent quality data were obtained from KIWASCO for both STPs, 
summarised in Table 3.  It can be seen from Table 3 that the effluent quality at Nyalenda 
STP meets the NEMA standards, whereas the COD in the effluent from Kisat STP is above 
the NEMA standard.  As the data are from the STPs in Kisumu, and the average effluent 
quality almost meets the NEMA standard, the effluents are considered to be 95% treated in 
the SFDs.  
 

Table 3: NEMA effluent quality standards and average effluent quality at Kisat and 
Nyalenda sewage treatment plants 

Parameter NEMA standard 
Average effluent quality 

Kisat STP 1 Nyalenda STP 1 
COD (mg/l) 50 65 34 

BOD5  (mg/l) 30 25 24 

SS (mg/l) 30 0.1 0.1 
1 averaged monthly data for January 2015 to Oct 2015 (KIWASCO, 2015) 
 
Kisumu Molasses sewage treatment plant is the only satellite wastewater treatment plant in 
Kisumu (Jura, 2015). It treats 800 m3/day of industrial wastewater (Letema, 2012), and does 
not treat any domestic wastewater or faecal sludge, so it is outside the scope of this study.  



Last Update:   22/08/2016  16   

 

 

 

 

  

 

 

Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

 

Full Report 
 

  Onsite systems  3.2

The dominant onsite sanitation systems in Kisumu are traditional latrines, followed by septic 
tanks then VIP latrines (Letema, 2012).  
 
Traditional or basic pit latrines are the most common technology type used by people, and 
their usage is more predominant amongst the poor (World Bank, 2007; Tsinda et al., 2015a). 
These latrines are generally poorly constructed and the pits are unlined (Letema, 2012). Due 
to their location these latrines are often affected by flooding (Okotto, 2014).Traditional pit 
latrines in peri-urban areas have a depth of approximately 4 m (Wright et al., 2013). Due to 
this shallow depth they fill quickly (Okotto, 2014), as a majority of latrines in LIAs are shared 
(Section 3.4.2). As they are found in densely populated areas, there little room for digging a 
replacement pit once a pit is full. Motorised emptiers (exhausters) are limited in number in 
Kisumu (see section 3.5.2), have limited access to these areas and generally refuse to 
empty unlined pits, because of the risk of pit walls collapsing. Therefore the most common 
form of emptying for this technology type is manual emptying (see section 3.5.1) (Simiyu, 
2015a,b; Tsinda et al., 2015a,b). In terms of the SFD this technology is classified as unlined 
pits, which are mainly emptied by manual means, although some are abandoned once full. 
 
The second most common form of onsite sanitation in Kisumu is septic tanks, which are 
commonly used in middle and high income areas. In general they either do not meet the 
requirements for septic tanks (e.g. having one compartment instead of two), or do not 
function as septic tanks due to over-use (Halcrow Foundation, 2015; Letema, 2012).  This is 
reflected in the data used to generate the SFD (Table 6). The proportions operating as 
sealed tanks and septic tanks were negotiated with stakeholders. These systems are 
emptied by motorised means (see section 3.5.2).  
 
Improved latrines are classified as VIP latrines in Table 4.  They are semi-lined and have a 
vent pipe with superstructures made from a variety of materials.  In terms of the SFD 
improved latrines are classified as lined pits with semi-permeable wall and open bottom with 
no outlet or overflow. They are generally located in middle class areas. As they are lined and 
easy to access due to location, it is assumed that they are emptied by motorised means 
(Section 3.5.2). 
 
Ecosan toilets are being used in schools and high water table areas such as Manyatta, 
Nyalenda and Kogony (Adongo, 2015; Letema, 2012; Maoulidi, 2010), but there are 
relatively few examples of these systems in the city.  Studies have noted that only a few of 
the Ecosan toilets installed were functioning or used (Letema, 2012; Simiyu, 2015b), but 
now it is believed that between 60-70% of household Ecosan systems are functioning 
(Adongo, 2015).  Due to the low coverage of this technology in Kisumu Ecosan toilets are 
not included in the SFD.  
 



Last Update:   22/08/2016  17   

 

 

 

 

  

 

 

Kisumu 
Kenya 

Produced by: WEDC 
JOOUST 

 

Full Report 
 

 There are seven communal bio-latrines (latrines generating bio-gas) in peri-urban parts of 
Kisumu. The biolatrine in Nyalanda serves Pand Pieri Primary School and the surrounding 
community, and was designed for 600 people per day (Letema, 2012). Another, at Obunga, 
serves 150 people per day, and two more at Manyatta possibly serve similar populations to 